
XRAY T1 MINI - SPARE PARTS LIST 04.01
XRAY MODEL RACING CARS,   PO BOX 103,  911 50 TRENČÍN, SLOVAKIA

TEL:  +421-905-402724 www.teamxray.com e-mail: support@teamxray.com

PART ORDER COMMENTS

30 0009 XRAY T1M - 1/12 ELECTRIC MINI TOURING CAR 

30 1119 4-CELL CHASSIS 1/12 GRAPHITE - CNC MACHINED

30 1189 FLEXIBLE TOP DECK 1/12 - GRAPHITE

30 1200 COMPOSITE BUMPER

30 1217 COMPOSITE UPPER HOLDER FOR BUMPER

30 1229 1/12 FOAM BUMPER

30 1230 COMPOSITE BUMPER REAR

30 1320 FRONT BODY MOUNT SET

30 1330 REAR BODY MOUNT SET

30 2000 ALU SUSPENSION ADJUSTABLE BULKHEADS + FREE TOOL (SET 4+1)

30 2015 ALU SUSP. ADJUST. BULKHEAD FRONT RIGHT HARD COATED

30 2025 ALU SUSP. ADJUST. BULKHEAD FRONT LEFT HARD COATED

30 2042 LOWER SUSPENSION HOLDER INTEGRATED ( SET 10)

30 2070 ECCENTRIC COMPOSITE HUB FOR BULKHEAD + COVERS (SET 4+2)

30 2080 CASTER CLIPS SET 4+3+2+1 MM (2)

30 2099 SHOCK TOWER FRONT 1/12 - GRAPHITE

30 2159 SHORT SUSPENSION ARM - FRONT LOWER - C-HUB

30 2250 COMPOSITE STEERING BLOCK RIGHT FOR C-HUB SUSP.

30 2260 COMPOSITE STEERING BLOCK LEFT FOR C-HUB SUSP.

30 2282 COMPOSITE C-HUB FRONT BLOCK, RIGHT - MEDIUM - CASTER 3°

30 2284 COMPOSITE C-HUB FRONT BLOCK, LEFT - MEDIUM - CASTER 3°

30 2290 C-HUB BUSHING (4)

30 2501 DUAL-ACKERMANN CENTRAL SERVO SAVER  (SET)

30 2551 SERVO SAVER PLASTIC COVER - ECCENTRIC (2)

30 2580 COMPOSITE SERVO HORN - KO, JR, AIRTRONICS, MULTIPLEX

30 2582 COMPOSITE SERVO HORN - FUTABA, ROBE

30 2630 ADJ. TURNBUCKLE L/R 20 MM  - SPRING STEEL (2)

30 2662 BALL JOINT 5 MM - OPEN (6)

30 3015 ALU SUSP. ADJUST. BULKHEAD REAR RIGHT HARD COATED

30 3025 ALU SUSP. ADJUST. BULKHEAD REAR LEFT HARD COATED

30 3099 SHOCK TOWER 1/12 REAR - 2.5 MM GRAPHITE

30 3159 SHORT SUSPENSION ARM - REAR LOWER - C-HUB

30 3220 BALL JOINT 5.8 MM (4)

30 3222 BALL JOINT 5 MM UNIDIRECTIONAL - OPEN (4)

30 3231 ADJUSTABLE 5 MM BALL END - SPRING STEEL (2)

30 3240 BALL UNIVERSAL 5.8 MM HEX (4+4)

30 3350 COMPOSITE UPRIGHT REAR FOR C-HUB SUSPENSION

30 5000 BALL DIFFERENTIAL WITH LABYRINTH DUST COVERS™ - SET

30 5010 ALU DIFF LONG OUTPUT SHAFT - HARD COATED

30 5020 ALU DIFF SHORT OUTPUT SHAFT - HARD COATED

30 5040 SCREW FOR EXTERNAL DIFF ADJUSTMENT - SPRING STEEL

30 5050 DIFF PULLEY 34T WITH LABYRINTH DUST COVERS

30 5080 DIFF WASHER+ BALL STEEL 2.4 MM ( 2+12 ) SET

30 5082 DIFF WASHER 17 x 23 x 1 (2)

30 5090 BALL STEEL 2.4 MM (24)

30 5230 DRIVE SHAFT COUPLING - SPRING STEEL (2)

30 5240 DRIVE SHAFT REPLACEMENT PLASTIC CAP 3 MM  (4)

30 5300 REBUILDABLE UNIVERSAL DRIVE SHAFT - SET

30 5310 WHEEL AXLE - 22 MM - INTEGR. HEX HUB - HARD COATED (2)

30 5329 DRIVE SHAFT - 32 MM - SPRING STEEL (2)

30 5439 HIGH-PERFORMANCE KEVLAR DRIVE BELT FRONT 3 x 423 MM 

30 5442 HIGH-PERFORMANCE KEVLAR DRIVE BELT REAR 3 x 180 MM

30 5514 ALU SOLID LAYSHAFT

30 5570 FIXED PULLEY 16T



30 5793 SPUR GEAR 93T / 48

30 6109 BATTERY HOLDER SYSTEM FOR 4 BAT. - COMPLETE SET

30 6179 STICKPACK HOLDER 1/12 - GRAPHITE 

30 6210 COMPOSITE SERVO MOUNT (2)

30 6300 ANTENNA MOUNT

30 6310 ANTENNA (2)

30 6400 COMPOSITE TRANSPORDER MOUNT 

30 7214 FRONT WISHBONE PIVOT PIN LOWER - SPRING STEEL  (2)

30 7220 FRONT PIVOT PIN FOR C-HUB (2)

30 7311 REAR WISHBONE PIVOT PIN LOWER - S. STEEL - C-HUB (2)

30 7320 REAR PIVOT PIN FOR C-HUB - SPRING STEEL (2)

30 7454 PIVOT BALL 5.0 MM DOUBLE BEVEL SHOULDERS (10)

30 8035 COMPOSITE PISTONS - ADJUSTABLE + NON-ADJUSTABLE  (SET 2+6)

30 8040 SHOCK ADJ. NUT ALU + O-RING  (4)

30 8070 O-RING / SHIM  (4+4)

30 8071 O-RING 5x1 (4)

30 8072 O-RING 12.1x1.6 (4)

30 8080 SHOCKABSORBER MEMBRANES  (4)

30 8300 XRAY SHOCK ABSORBER-SET 4-STEP  (2)

30 8310 COMPOSITE FRAME SHOCK PARTS 4-STEP

30 8350 SHOCK CAP-NUT ALU  (2)

30 8360 HARDENED PISTON RODS FOR KEYED PISTONS (2)

30 9010 BALL-BEARING MR74ZZ 4 x 7 x 2.5 (2)

30 9020 BALL-BEARING MR85ZZ 5 x 8 x 2.5 (2)

30 9035 HIGH-SPEED BALL-BEARING MR95ZZ 5 x 9 x 3 BLUE COVERED (2)

30 9045 HIGH-SPEED BALL-BEARING MR106ZZ  6 x 10 x 3 BLUE COVERED (2)

30 9054 HIGH-SPEED BALL-BEARING 10 x 15 x 4 BLUE COVERED (2)

30 9070 BALL-BEARING AXIAL F3-8  3 x 8 x 3.5

30 9300 MOUNTING HARDWARE - SET 

30 9310 WHEELS MOUNTING HARDWARE (4+4)

30 9312 CONE WASHER ST 4x12  (10)

30 9317 WASHER S 3.2 (10)

30 9319 UNIVERSAL SET OF PLASTIC SHIMS 

30 9320 HEX SCREW SET FOR T1 (30)

30 9332 HEX SCREW SH M3x5  (10)

30 9333 HEX SCREW SH M3x6  (10)

30 9334 HEX SCREW SH M3x8  (10)

30 9335 HEX SCREW SH M3x10  (10)

30 9336 HEX SCREW SH M3x12  (10)

30 9343 HEX SCREW SFH M3x6  (10)

30 9345 HEX SCREW SFH M3x10 (10)

30 9346 HEX SCREW SFH M3x12  (10)

30 9351 HEX SCREW SB M3x4  (10)

30 9352 HEX SCREW  SB M3x5 (10)

30 9358 HEX SCREW SB M4x8  (10)

30 9370 CONE WASHER 3 x 8 x 0.5 (10)

30 9393 NUT M3  (10)

30 9400 BODY CLIP (8)

30 9402 CLIP FOR TRANSPONDER (4)

30 9412 E-CLIP 2  (10)

30 9413 E-CLIP 3  (10)

30 9414 E-CLIP 4  (10)

30 9415 E-CLIP 5  (10)

30 9425 O-CLIP 10  (10)

30 9452 PIN 2x10  (10)

30 9500 SILICONE GREASE 00

30 9530 SILICONE OIL 30W


